



5521

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
-		14360A71	FUEL PUMP ASSEMBLY	1		
1		NSS	NOT SOLD SEPARATE, Fuel Pu	1		
2	21	857005A	DIAPHRAGM KIT	2		2
3		NSS	NOT SOLD SEPARATE, Diaph	1		7
4		NSS	NOT SOLD SEPARATE, Retair	2		7
5		NSS	NOT SOLD SEPARATE, Spring	1		7
6		NSS	NOT SOLD SEPARATE, Cap	1		7
7		NSS	NOT SOLD SEPARATE, Spring	1		7
8		NSS	NOT SOLD SEPARATE, Cap	1		7
9		NSS	NOT SOLD SEPARATE, Diaph	1		7
10	27	98769	GASKET	1		2,5,7
11		NSS	NOT SOLD SEPARATE, Gask	1		7
12		NSS	NOT SOLD SEPARATE, Gsket	1		7
13		98775	PLATE	2		
14	22	43335	CONNECTOR, (90 Degree)	2		5
15	10	821045	SCREW, (M5 x 40)	2		
15	10	821300	SCREW, (M6 x 50)	2		
16		14430	BASE	3		
17	32	831949	HOSE	1		
18	35	816296Q	FILTER, Fuel	1		
19	32	830761	FUEL LINE	1		
20	54	816311T	CABLE TIE, (8.00 Inches)	AR		
21	32	830757130	TUBING, (70.00 Inches Bulk) (Cut t	2		
22	32	830757130	TUBING, (70.00 Inches Bulk) (Cut t	1		
23	22	818993	CONNECTOR, Tee	1		
24	22	818994	CHECK VALVE	1		
25	32	823813	TUBING, (15.00 Inches Bulk) (Cut t	1		
26	22	816856A	FUEL CONNECTOR	1		
27	10	40003	SCREW, (M6 x 35)	1		
28	32	99128	HOSE, (26.00 Inches Bulk) (Cut to	1		5
29	54	63300	J CLIP	3		
30	89	819503A	ENRICHMENT SOLENOID HOSE, (1		
31	32	99126	TUBING, (36.00 Inches Bulk) (Cut t	1		
32	32	99126	TUBING, (36.00 Inches Bulk) (Cut t	1		
33	32	99130122	TUBING, (20.00 Feet Bulk) (Cut to	1		
34	32	99126	TUBING, (36.00 Inches Bulk) (Cut t	1		
35	22	59169	FITTING, Tee	2		
36	10	40067	SCREW, (M6 x 16)	31		
-	27	812867A97	GASKET SET	1		
-		852071T97	POWERHEAD	1		